
 
City of Galt  

Municipal Service Review 
July 2009 

Revised November 2009 
 

Prepared For: 
Sacramento Local Agency Formation Commission 

1112 I Street, Suite 100 
Sacramento, CA  95814 

(916) 874-6458    Fax:  (916) 874-2939 
www.saclafco.org

 
 

   
 
 

Prepared By: 
 

City of Galt 
Community Development Department 

495 Industrial Drive 
Galt, CA 95632 

 
 
 

 

http://www.saclafco.org/


 

 
   

 
Sacramento Local Agency Formation Commission Commissioners 

Christopher Tooker, Public Member 

Leo Fassler, Public Member Alternate 

Robert King Fong, City Member 

Linda Budge, City Member 

Gene Resler, City Member Alternate 

Sandy Sheedy, City Member Alternate 

Charles T. Rose, Special District Member 
[...]
st
ria

l P
ar

k
Ta

nk
s 

2 
x 

1.
5 

M
G

P-27

P-39

P-62

P
-5

8

P
-5

7

P
-6

3
P

-7
0

P-68

P
-3

6

P
-6

6

P-
59

P-33
P-71

P-25

P-67

P-26

P
-2

9

P
-3

5

P-60

P-38

P-37

P-10

P-4
1

P
-4

P
-6

9

P-23

P
-2

4

P-
30

P-42

P-43

P-32

P
-4

0

P-31

P-5

P-8

P
-2

8

P-1

P-7

P
-2

P-3

P
-1

5

P-9

P
-1

2

P-13

P
-1

1

P
-3

4

P-56

P-62

P
-4

3

P-32

P
-2

4

P
-6

P-30

P
-3

0

P
-3

7

P
-4

1

P-63

P
-6

9

P-31
P-24

P
-3

5

P-42

P-34

16''

14''

8''

10''

12
''

12
''

12''

12''

16''

14''

12
''

16''

12
''

12
''

8''

12
''

12''
12

''

8'
'

12''

12''

12
''

12
''

8''

12
''

12
''

16''

12''

12
''

16/30''

8''

12
''

12''

12
''

16
''

12
''

14
''

12''

14
''

12''

14
''

12''

12
''

12''

16''

12''

12
''

12''

12''

12
''12''

10
''

14
''

8'
'

8''

12''

14''

10
''

16
''

12
''

12
''

12''

12''

12''

12''

12''

P
-6

5

P
-4

5

P-
22

P
-3

4

P-56A

P-14

P-14

P-62A

P
-1

6

P-39

P-5

12
''

12''

16''

12
''

12
''

12/24''

16
''

12''

P
-1

1A
12

/2
4'

'

P
-1

6A

12
/2

4'
'

W
T

P
-3

W
T

P
-2

W
T

P
-5

W
T

P
-4

W
-2

3

W
-3

0
G

-6

W
-2

9

W
-2

8
G

-5

W
-2

6

W
-2

5

W
-2

4
W

-2
1

T-
1

M
at

ch
 L

in
e 

F
ig

ur
e 

P
ag

e 
1

G
-2

G
-1

12
''

10
''

6'
'

16''

24
''

8'
'

8''

8'
'

8'
'

10
''

12''

8'
'

8'
'

6''

8''

8''

6'
'

8'
'

10
''

6''

6''

8'
'

8'
'

8''

8''

8''

12''

8'
'

8'
'

6'
'

6'
'

8''8''

6'
'

8''

8'
'

8'
'

8''

8'
'

8''

8''

6''

12''

8''

6'
'

8'
'

8'
'

8'
'

8''

8''

8''

10''

8''

8'
'

6''

6'
'

8'
'

6'
' 6'

'

12
''

8''

8''

8'
'

6''

8''

8''

8''

8'
'

10''

8'
'

6''

8'
'

8'
'

12''

6''

8'
'

8'
'

8''

6''

8''

8'
'

6''

6''
8'

'

10''

8''

10
''

8''

8'
'

8''

8'
'

8''

8''

8'
'

8'
'

8''

8'
'

6'
'

8''

8'
'

12''

8''8''

8'
'

8'
'

10''

8''

8''

10''

8''

8'
'

10''

8'
'

8''

8'
'

8''

10
''

8'
'

8'
'

8''

8''

12
''

8''

10
''

8''

8''
6'

'

8''

10
''

8'
'

8'
'

6''

8''

8'
'

8''

8'
'

8''

6'
'

8''

8'
'

12''

8'
'

12
''

8'
'

8''

8'
'

8''

8'
'

8''

6'
'

8'
'

10
''

10''

12''

6''
8''

8''

6'
'

12
''

8'
'

8'
'

12''

8''

6''

8''

12
''

12''

8'
'

10''

12
''

10
''

6'
'

8'
'

6''

8''

6'
'

12''

8''

8'
'

8''

16''

6''

8''

8''

6'
'

10
''

6'
'

8''

8'
'

12''

8'
'

6''

8''

8'
'

8''

6''

8''

8'
'

8'
'

16''

6''

8''

10
''

8''

1 2
'' 6'

'

8'
'

8'
'

6''

6''

8'
'

6''

8''

8'
'

6'
'

8'
'

8 '
'

10
''

10''

6''

8'
' 8'

'

12''

8'
'

12''

8'
'

6''

8''

12''

8'
'

8''

6'
'

6'
'

6'
'

8''

8''

8''

8''

8''

8''

8''

12''

8''

8''

8'
'

8'
'

8''

6''

12
''

6'
'

8'
'

8''

6'
'

8''

8'
'

8''

8''

12''

10''

8''

6'
'

8'
'

8'
'

8''

8''

8'
'

8'
'

6''

8'
'

16
''

10
''

8'
'

8'
'

8''

8'
'

8'
'

12''

8''
12''

8''

8''

12
''

8'
'

6'
'

10''

8''

10''

8 '
'

8'
'

8''

8'
'

8''

8''

8'
'

6''

8'
'

8'
'

8'
'

8''

8''

8'
'

12''

8''

8'
'

8'
'

16
''

8'
'

6''

8'
'

8'
'

8'
'

8''

6''

8'
'

8''

8''

8''

8'
'

12
''

16
''

10''

8''

8''

8'
'

8'
'

8''

12
''

6''

8'
'

12
''

8'
'

8''

8'
'

6'
'

8''

12
''

8'
'

8''

8''

6''

8''

8''

6'
'

8''

8''

8'
'

8''

8'
'

6''

8'
'

6''

8'
'

8''

6''

10
''

8''

8''

12
''

8''

8''

6''

8'
'

8'
'

8'
'

6'
'

8''

8''

8'
'

8''

12''

6'
'

8''

12''

8'
'

8''

8'
'

8''

10''

8'
'

8'
'

8'
'

8''

8'
'

8'
'

8''

8''

12''

8''

P
ro

po
se

d 
C

ap
ita

l
Im

pr
ov

em
en

ts
 (

2 
of

 2
)

W
at

er
 D

is
tr

ib
ut

io
n 

S
ys

te
m

 M
as

te
r 

P
la

n
C

ity
 o

f G
al

t

O
0

1,
50

0
3,

00
0F
ee

t

Le
ge

nd

E
xi

st
in

g 
W

at
er

 D
is

tr
ib

ut
io

n 
S

ys
te

m

# *
G

ro
un

dw
at

er
 W

el
l

k j
S

to
ra

ge
 T

an
k

+ C
W

T
P

P
ip

el
in

es

P
ip

el
in

e 
P

ro
je

ct
s 

in
 P

ro
gr

es
s

E
xi

st
in

g 
S

ys
te

m
 Im

pr
ov

em
en

ts

P
ha

se
 1

# *
G

ro
un

dw
at

er
 W

el
l

+ C
N

ew
 W

T
P

+ C
W

T
P

 U
pg

ra
de

N
ew

 P
ip

el
in

e

P
ip

el
in

e 
to

 b
e 

R
ep

la
ce

d

F
ut

ur
e 

S
ys

te
m

 Im
pr

ov
em

en
ts

G
ro

un
dw

at
er

 W
el

l

# *
P

ha
se

 1

# *
P

ha
se

 2

# *
P

ha
se

 3

# *
P

ha
se

 4

#
B

ac
ku

p 
P

ow
er

 a
t W

el
ls

S
to

ra
ge

 T
an

k 
an

d 
B

oo
st

er
 S

ta
tio

n

k j
P

ha
se

 1

k j
P

ha
se

 4

W
T

P

+ C
P

ha
se

 1
 

+ C
P

ha
se

 2

+ C
P

ha
se

 4

P
ip

el
in

es P
ha

se
 1

P
ha

se
 2

P
ha

se
 3

P
ha

se
 4

P
ar

ce
ls

C
ity

 L
im

its

G
en

er
al

 P
la

n 
B

ou
nd

ar
y

P
-2

5
F

ig
ur

e 
N

um
be

r

P
ro

po
se

d 
P

ip
el

in
e 

D
ia

m
et

er
12

"

P
ro

po
se

d 
P

ip
el

in
e/

C
as

in
g 

P
ip

e 
D

ia
m

et
er

12
/2

4" 8"
E

xi
st

in
g 

P
ip

el
in

e 
D

ia
m

et
er

Figure 4.1a - City of Galt Water System (2 of 2)

kulmc
Text Box
Sacramento LAFCo/City of GaltJuly 2009

kulmc
Text Box
                                         Municipal Service Review                                                                         4.0 - 7



4.0 INFRASTRUCTURE ANALYSIS 
 

  
Sacramento LAFCo/City of Galt  Municipal Service Review 
July 2009  4.0-8 

4.2 WASTEWATER 
 
EXISTING LEVELS OF SERVICE AND IMPROVEMENTS 
 
Wastewater
 
The Added Area is currently served by individual private septic systems on private property and is 
not within the purview of LAFCo. Upon annexation, the Added Area will be served by the City of 
Galt Public Works Wastewater Division.   
 
City of Galt Wastewater Division 
 
Wastewater Systems
 
The City of Galt Public Works Department operates the city’s sanitary sewer collection and 
treatment system. The collection system consists of collection lines and trunk lines ranging in size 
from 4-inches to 24-inches in diameter. Due to the relatively flat topography of the city, the sewage 
must be lifted by sanitary sewer lift stations. There are a total of 11 sanitary lift stations in the city. 
Ultimately, the sewage is lifted and placed in a two-mile long 14-inch to 16-inch force main where it 
is transported to the City’s Wastewater Treatment Plant (WWTP) located north of the City. This 
major force main runs along the west side of the Union Pacific Railroad track. Presently (2008), 
there is no level of redundancy in this force main. If the force main fails for any reason, it will have 
an impact on the ability to convey sewage to the WWTP and could cause sewage backups in the 
community. The sanitary sewer collection system is depicted in Figure 4.1.   
 
The WWTP is located north of the current City limits, north of Twin Cities Road and west of the 
Union Pacific Railroad tracks (see Figure 4.2). The WWTP operates under a National Pollutant 
Discharge Elimination System (NPDES) permit issued by the California Regional Water Quality 
Control Board (RWQCB), Central Valley Region. The plant is rated at three million gallons per day 
(MGD). The plant is currently operating at approximately 2.2 MGD and provides secondary 
treatment. 
 
During the winter months (November 1 through April 30), the WWTP is allowed to discharge 
effluent to Laguna Creek which is a tributary of the Cosumnes River. During the summer months 
(May 1 through October 31), the effluent must be reclaimed for the irrigation of fodder crops. Due 
to the amount of land that is available for irrigation, the City is currently limited to a maximum 
discharge of 2.6 MGD during the summer months. 
 
Wastewater Treatment
 
The City of Galt owns approximately 186 acres of land at the WWTP, of which 150 acres is used to 
irrigate fodder crops. In March 2003, the City leased an additional 160 acres adjacent to the 
WWTP for reclamation, purposes. This brings the total land available for the application of effluent 
during the summer months to 346 acres. 
 
The City currently (2008) services approximately 6,056 sanitary sewer accounts. The city has a 
very limited discharge from industrial-type users. Therefore, the majority of the sewage is domestic 
in nature, coming from residential and commercial users. The average discharge is approximately 
330 gallons per day per account. 



4.0 INFRASTRUCTURE ANALYSIS 
 

  
Sacramento LAFCo/City of Galt  Municipal Service Review 
July 2009  4.0-9 

 
As noted above, the WWTP has a design capacity of three MGD. The plant is designed and laid 
out in a manner that would allow it to expand to treat six MGD.  However, there is still not enough 
land to accommodate applied effluent.   
 
The operation and maintenance of the sanitary sewer collection system and the WWTP is funded 
by a monthly utility fee. A development impact fee is assessed to new development to fund the 
construction of the trunk line system and the WWTP. New development is required to construct the 
sanitary sewer collection system associated with their projects. 
 
Tertiary Filtration 
 
The City’s current (2008) National Pollutant Discharge Elimination System (NPDES) permit requires 
the WWTP to be upgraded to tertiary treatment in order to protect the beneficial uses of Laguna 
Creek, remove viruses and parasites, and to achieve turbidity and suspended solids limits.  Several 
filtration technologies are available on the market that can meet the regulatory limits. In order to 
select the filtration technology that best suits our specific needs, the City completed pilot testing of 
three different types of tertiary filters; including cost evaluations and system operation and 
maintenance recommendations. The three filtration technologies that were pilot tested were cloth 
media filters, membrane filters, and sand filters with cloth filters being the selected technology. When 
complete (Nov. 2010), this system is anticipated to allow year round discharges to Laguna Creek. 
 
Ultraviolet Disinfection 
 
The Galt WWTP currently (2008) uses chlorine to disinfect the wastewater prior to discharge to 
Laguna Creek or land application. Because chlorine can produce harmful byproducts, the new 
NPDES permit contains limits for these constituents and compliance with these limits will require 
converting to UV disinfection and decommissioning the existing systems. This will be completed in 
Nov. 2010. 
 
PLANS AND REGULATORY REQUIREMENTS AFFECTING SERVICE 
 
Federal 
 
National Pollution Discharge Elimination System Permit
 
Discharge of treated wastewater to surface water(s) of the United States, including wetlands, require 
a National Pollutant Discharge Elimination System (NPDES) permit.  In California, the Regional 
Water Quality Control Boards (RWQCB) administers the issuance of these federal permits.  
Obtaining a NPDES permit requires preparation of detailed information, including characterization of 
wastewater sources, treatment processes, and effluent quality.  Whether or not a permit may be 
issued, the conditions of a permit are subject to many factors such as basin plan water quality 
objectives, impaired water body status of the receiving water, historical flow rates of the receiving 
water, effluent quality and flow, the air quality State Implementation Plan (SIP), the California Toxics 
Rule (CTR), and established Total Maximum Daily Loading (TMDL) rates for various pollutants.  
These factors are highly specific to the potential discharge point.  Obtaining an NPDES permit is 
generally considered difficult in inland areas and my not be possible in sensitive areas. 
 



4.0 INFRASTRUCTURE ANALYSIS 
 

  
Sacramento LAFCo/City of Galt  Municipal Service Review 
July 2009  4.0-10 

Local 
 
Sacramento LAFCo Policies, Standards and Procedures
 
Sacramento LAFCo Policies, Standards and Procedures do not specifically address provisions 
associated with wastewater services.  However, these provisions do require that proposed 
annexations are consistent with applicable service elements of the Sphere of Influence of the City 
and that adequate services be provided within the time frame needed for the inhabitants of the 
annexation area (Section I, Standard Number 4).  In addition, LAFCo requires that the annexation 
provide for the lowest cost and highest quality of urban services (Section I, Standard Number 5).  
As discussed further below, the City of Galt would be able to provide adequate wastewater supply 
services for the proposed project consistent with LAFCo provisions. 
 
City of Galt Wastewater System Improvements 
 
A number of wastewater treatment facilities improvements will be constructed over the next seven 
years. These include: 

• Filtration and ultraviolet (UV) disinfection facilities 
• Secondary improvements to provide enhanced nitrification and denitrification 
• Solids handling facilities 
• Effluent Reservoir Bypass Pipeline 
 

The filtration and UV disinfection facilities are expected to be constructed and operational by May 
2010. Once these facilities are online, the City should be able to comply with effluent limitations 
based on California Toxic Rule (CTR) criteria. This upgrade will also allow the City to comply with 
Title 22 requirements for unrestricted reuse. 
 
Major improvements to the secondary facilities are needed to ensure reliable compliance with the 
applicable, non-CTR water quality criteria for ammonia and nitrate. Flows to the WWTP are also 
nearing the current capacity of these secondary facilities. Given the typical five to seven year time 
line for planning, design, funding, and construction for major capital improvement projects, it is not 
prudent or fiscally responsible to construct the secondary facilities improvements without also 
providing for increased capacity. Therefore, the City plans to complete a single secondary facilities 
improvement project that will allow for enhanced nitrification/denitrification and will expand the 
secondary facilities such that the treatment capacity will be greater than 3 mgd to accommodate 
anticipated future growth. 
 
The 2030 Galt General Plan and EIR include an estimated maximum 8.4 mgd average dry weather 
flow (ADWF) capacity needed eventually at full build out of the 2030 Galt General Plan, including 
the Added Area. To accommodate a portion of this need, the next WWTP expansion is expected to 
need a permitted discharge capacity higher than the current 3.0 mgd permitted ADWF. As part of 
this expansion project, the secondary facilities would also be improved to allow for reliable 
nitrification and denitrification. The City currently estimates that the upgrade of the secondary 
facilities and the first phase of expansion will take approximately five to seven years to complete. 
Because this upgrade and expansion will occur concurrently with the renewal for the City’s NPDES 
permit, the City is requesting that the renewed permit accommodate an increase in discharge. To 
better identify the appropriate increase in permitted capacity needed, the City will complete a 
detailed facilities planning process to determine the extent and design capacity of the next phase of 



4.0 INFRASTRUCTURE ANALYSIS 
 

  
Sacramento LAFCo/City of Galt  Municipal Service Review 
July 2009  4.0-11 

secondary improvements. Once the facilities planning process has been completed, additional 
information will be provided to the Regional Board regarding the proposed design flows. The City 
anticipates completing this process in early 2010.  
 
The City is also planning to construct new biosolids dewatering facilities over the next year to 
address various operational issues. The City has determined that the preferred long-term biosolids 
handling option will be to continue to apply Class B biosolids on the existing City-owned property 
surrounding the WWTP. 
 
Further, the City recently completed (11/09) construction of a pipeline that will allow for effluent to 
bypass the Effluent Storage Reservoir, thereby improving water quality for a number of parameters 
of concern, namely total suspended solids, settleable solids, and some metals. Therefore, the 
effluent water quality characterization presented in the Report of Waste Water Discharge (ROWD) 